
©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .1 

 

UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 

Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

 

Project Concept Note & Monitoring Report 

(PCNMR) 

Project Name : Initiative for  Wastewater Treatment and Reuse by 
Mangalam CETP in Tamil Nadu 

UWR RoU Scope: 5 

Monitoring Period: 01/01/2014 - 31/12/2024 

Crediting Period: 01/01/2014 - 31/12/2024 

UNDP Human Development Indicator: 0.644 (India)1 

 
1 https://hdr.undp.org/data-center/country-insights#/ranks1 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .2 

A.1 Location of Project Activity 

Title Initiative for  Wastewater Treatment and Reuse by 
Mangalam CETP in Tamil Nadu 

Country India 

State  Tamil Nadu  

District  Tiruppur  

Block Basin/Sub 
Basin/Watershed  

Noyyal River2 

Project location 
Name of the Village Latitude Longitude 

Mangalam 11°06'26.4"N 77°17'19.8"E 

Type and Scope of RoU Project 
Activity 

Type Scope 5: Conservation measures taken to recycle 
and/or reuse water, spent wash, wastewater etc. across 
or within specific industrial processes and systems, 
including wastewater recycled/ reused in a different 
process, but within the same site or location of the 
project activity. Recycled wastewater used in off-site 
landscaping, gardening or tree plantations/forests 
activity are also eligible under this Scope.  

 

 

 

 

 

 

 

 

 
2 https://www.mapsofindia.com/maps/tamilnadu/2 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .3 

 

 

Project Site 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .4 

 

A.2. Project owner information, key roles and responsibilities 

Project Proponent (PP): Mangalam Common Effluent 
Recycling Technologies India Pvt 
Ltd 

UCR Project Aggregator Viviid Emissions Reductions 
Universal Private Limited  
 

Contact Information:  lokesh.jain@viviidgreen.com 

 

Purpose of the project activity  

The project participant, Mangalam Common Effluent Recycling Technologies India Pvt Ltd, operates a 
vertically integrated Common Effluent Treatment Plant with a capacity of 3.6 MLD. The project activity 
started its operations from June 2013. The project is 0.5 km from Noyyal River, the total area required 
for the project is approximately 3.25 acres. The Effluent Treatment Plant (ETP) consists of Primary 
treatment, biological treatment and Reverse osmosis (R.O) to treat the textile effluents and is designed 
for Zero liquid discharge with an aim to treat dyeing and bleaching effluents arising from its 13 member 
units.  

The Project Proponent (PP) affirms that they meet all the requirements outlined in the management 
plan regarding ownership, legal rights, permits, and cost details for the successful implementation of the 
project. Specifically. 

Water User Rights: The PP holds the necessary water user rights for the area within the project's 
boundary. These rights are legally secured and ensure that the PP has full entitlement to use the water 
resources required for the project’s operations accredited By TNPCB. 

Legal Land Title: The PP holds an uncontested legal land title for the entire project area within the 
project’s boundary. The title is fully documented and free of any disputes, confirming the PP’s legal right 
to utilize the land for project purposes. 

Necessary Permits: The PP has obtained all the required permits for the implementation of the project. 
In cases where certain permits are pending, the PP has already applied for the necessary approval and is 
working in full compliance with the relevant regulatory requirements to ensure the timely 
commencement of the project. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .5 

Cost Details: The PP has thoroughly assessed and documented the cost details for project 
implementation. A detailed cost breakdown is available in the DPR, Capital Cost of project was RS. 60 
Crores. covering all aspects of project development, including infrastructure, permits, equipment, and 
operational costs. 

By meeting these criteria, the PP ensures that all legal and regulatory requirements for the project are 
satisfied, enabling the project to proceed without hindrance. 

 

A.2.1 Project RoU Scope  

PROJECT NAME Initiative for  Wastewater Treatment and 
Reuse by Mangalam CETP in Tamil Nadu 

UWR Scope: Type Scope 5: Conservation measures taken to 
recycle and/or reuse water, spent wash, 
wastewater etc. across or within specific 
industrial processes and systems, including 
wastewater recycled/ reused in a different 
process, but within the same site or location 
of the project activity. Recycled wastewater 
used in off-site landscaping, gardening or tree 
plantations/forests activity are also eligible 
under this Scope.  

Date PCNMR Prepared  05/07/2025 

 

The project consists of the development of a 3.6 MLD Common Effluent treatment plant, aiming to 
significantly reduce reliance on freshwater resources. In the absence of the initiative taken by Mangalam 
Common Effluent Recycling Technologies India Pvt Ltd water would have sourced through groundwater 
extraction to meet, exacerbating the already critical issue of water scarcity in India. With urban and 
industrial sectors generating over 72,368 million liters of wastewater daily, only 28% of which is 
currently treated3, the challenge of wastewater management remains a pressing concern4. The baseline 
scenario involved the discharge of untreated or partially treated wastewater, leading to groundwater 

 
3 NITI Aayog Report, 2022: Urban Wastewater Scenario in India 

4https://pib.gov.in/Pressreleaseshare.aspx?PRID=1779784#:~:text=As%20per%20the%20report%20of,of%2031841
%20mld%20is%20available. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .6 

depletion and environmental pollution. However, through the advanced treatment processes 
implemented—including Effluent Treatment Plants (ETPs), ultrafiltration (UF), and reverse osmosis (RO) 
systems, the project now ensures the recycling and reuse of water, reducing the dependency on 
groundwater and promoting a sustainable water management approach. 

 

 

A.3. Land use and Drainage Pattern 

Not Applicable.  

This project activity involves treating and reusing wastewater. It doesn’t include any land-use practices. 
Also, this is an industrial process designed with technical requirements and following the specified 
norms of the local pollution control board. Hence, the project activity does not harm any land and 
Drainage system. 

A.4. Climate  

The project activity does not rely on the climatic conditions of the area as it treats and reuses only the 
wastewater from the dying & textile without letting the water be exposed to any climatic condition 

Ultrafiltration, Additional Stage RO and Boilers at Mangalam  CETP 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .7 

A.5. Rainfall 

The project activity is not dependent on the rainfall pattern of the area as it treats and reuses the 
wastewater from the dying Industry.  

A.6. Ground Water  

Not Applicable. 

The project activity is not dependent on groundwater in the area, and it treats and reuses the 
wastewater from its own operations 

A.7. Alternate methods 

1. Stormwater Harvesting:  
Stormwater harvesting offers an alternative method for addressing water scarcity, especially in 
regions with high rainfall variability. But due to the high-water demand of the textile industry 
rainwater harvesting alone cannot meet operational needs year-round. 
 

2. Traditional Groundwater Extraction:  
Industries and institutions often rely on groundwater abstraction for non-potable water 
requirements, particularly in regions where aquifers are accessible. But due to the depleted 
groundwater resources it further exacerbates water scarcity  
 

3. Surface Water Utilization:  
An innovative method gaining traction is nutrient recovery from wastewater, particularly in 
agricultural applications. By recovering nutrients like nitrogen and phosphorus from treated 
wastewater, it is possible to reduce the need for chemical fertilizers. This method not only helps 
in managing wastewater but also supports sustainable agricultural practices. With India 
generating significant amounts of wastewater daily, implementing nutrient recovery could 
reduce both environmental and agricultural dependency on chemical fertilizers, providing dual 
benefits of waste management and improved crop yields. 

A.8. Design Specifications 

This project entails the installation and operation of Common Effluent Treatment Plants (CETPs) and 
Ultra-Filtration Plant with Reverse Osmosis System of 3.6 MLD. 

The CETP was designed to treat effluents from the bleaching and dyeing units listed in Table 1. The 
treatment scheme included Pre-treatment (equalization and biological oxidation followed by 
clarification, quartz filtration, resin filtration and softening filtration) and the Reverse Osmosis System 
for water and brine recovery. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .8 

S.No Name of Member Units 
Consent quantity 

(m3/Day) 

1. GOKUL DYEING FACTORY 675 

2. SKYLINE COLOURS 400 

3. BAGYALAKSHMI PROCESS 450 

4. THIRUMALAI TEXTILE PROCESSOR 450 

5. SRI SAKTHI BLEACHING WORKS 115 

6. MRS DYEING 270 

7. AMBAL COLOURS 280 

8. KUMAR COLOURS 200 

9. VELMURUGAN DYEINGS 350 

10. KMS TEXTILE PROCESSING MILL 230 

11. SHRI SAKTHI MILLS 100 

12. DHANIGAI PROCESS 100 

13. DEEPTHY FENISHERS 250 

 

The effluent from the members' dyeing industries is taken to the collection tank via gravity pipelines. 
This effluent contains color, dissolved salts, and organic load (COD and BOD). The CETP currently 
receives effluent from its 13 operating member units in this collection tank, which helps maintain a 
desired flow rate. The collected effluent is then transferred to a storage and homogenization tank (SHT) 
after passing through a screening chamber to remove solids like plastics and cloth. The SHT also collects 
backwash water, spillage, and chemical cleaning water. 

From the SHT, the equalized effluent moves to a neutralization tank where its pH is corrected to 7. The 
neutralized effluent then undergoes biological treatment using an activated sludge process to reduce 
the organic load. After biological treatment, the effluent overflows into a secondary clarifier. The 
biomass is recirculated back to the aeration tank, with excess biomass sent for sludge dewatering. The 
clarifier overflow enters a holding tank. 

The stored effluent from the holding tank is transferred to a chlorine contact tank, where it is de-colored 
using liquid chlorine. Before leaving this reactor, the de-colored effluent is treated with sodium 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .9 

thiosulphate. It then proceeds to a filtration system, including a Pressure Sand Filter (PSF) and a Micro 
Filter (MF), which are used to remove suspended solids, fines, organic matter, and odor. The outlet 
product from the MF is collected in an RO feed tank. 

The effluent is then fed to the Reverse Osmosis (RO) system via a Micron Cartridge Filter for 
desalination. The RO reject is treated with the Lime-Soda process in a High Rate Solids Contact Clarifier 
(HRSCC) for hardness removal. Subsequently, the effluent's pH is corrected before it is sent to a high-
pressure RO system, preceded by a Pressure Sand Filter (PSF) and a Micro Filter (MF), for further 
concentration. 

The RO concentrate is returned to the member units as a Sodium Sulphate brine solution for reuse. Any 
excess brine is directed to a Multiple Effect Falling Film Evaporator (FF) for further concentration. The 
concentrate from the FF Evaporator is then sent to a Multiple Effect Forced Circulation Evaporator (FC) 
for additional desalination, where sodium sulphate salt is crystallized by a pusher centrifuge. The 
mother liquor from the FC Evaporator is finally sent to an Agitated Thin Film Dryer (ATFD) to produce a 
solid reject powder. A solar pan is optionally used for handling evaporator cleaning waste, which 
typically has high hardness and salt content. 

 

Design Philosophy and Treatment Approach 

The project design incorporates advanced physico-chemical and biological treatment processes, 
integrated with membrane filtration technologies (UF and RO). The treatment system is configured to 
achieve significant reductions in the following: 

 Biological Oxygen Demand (BOD) and Chemical Oxygen Demand (COD),  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .10 

o Organic pollutants, which originate from food & other material etc., are also present in 
sewage. Such impurities are reflected in analysis of biochemical oxygen demand (BOD) 
and COD. These pollutants are controlled by use. of biological treatment processes 

 

 Suspended solids: 

The presence of SS in the sewage is one of the main problems in domestic wastewater. SS are easily 
visible to human eye at very low concentration. 

Treatment Process 

The core treatment process of this wastewater recycling project is centred around advanced biological 
treatment using the Moving Bed Biofilm Reactor (MBBR) technology, followed by high-rate solid-liquid 
separation. In this design, the clarified effluent from the primary tube settler is conveyed to the MBBR 
tank, where biological degradation of organic pollutants occurs. MBBR technology utilizes specially 
designed plastic carriers, known as biofilm carriers or media, which provide a large surface area for 
microbial biofilm growth. These carriers are kept in continuous motion within the reactor by fine bubble 
diffusers placed at the bottom of the tank. The diffusers not only supply the necessary oxygen for 
aerobic biodegradation but also provide the mixing energy required to maintain the suspension of 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .11 

biofilm carriers, ensuring uniform contact between the wastewater and the biofilm. The aerobic 
microorganism. The aerobic microorganisms growing on the biofilm carriers consume organic pollutants 
as a substrate, effectively reducing Biological Oxygen Demand (BOD) and Chemical Oxygen Demand 
(COD) by up to 90-95%.  

The effluent from the MBBR tank flows through a sieving grid that retains the biofilm carriers within the 
reactor while allowing the treated water to pass to the secondary tube settler. This clarified effluent, 
with significantly reduced suspended solids, BOD, and COD concentrations, is then directed to the pre-
filtration tank and subsequently pumped through a dual-stage filtration system. The first stage employs 
Dual Media Filters (DMF) comprising layers of sand and anthracite to remove fine suspended solids and 
colloidal particles, enhancing water clarity and protecting the downstream membrane units from 
fouling. The second stage utilizes Activated Carbon Filters (ACF), which absorb residual organic 
compounds, color, and odor-causing substances, acting as a polishing step to ensure high-quality 
effluent. The treated water from the ACF is then fed to the Ultrafiltration system. The UF system is 
designed to remove remaining colloids, bacteria, and high molecular weight organics, serving as an 
effective pretreatment step for the Reverse Osmosis (RO) system. This pretreatment significantly 
reduces membrane fouling in the RO unit. The RO system having vertical multistage pumps has been 
designed for high recovery and sustainability, using semi-permeable membranes housed in Fiber 
Reinforced Plastic (FRP) pressure vessels. The reject water, accounting for approximately 25% of the 
feed, is repurposed for plantation, and the rest 75% is repurposed for the process. The RO-UF provides a 
robust treatment, employing membranes with pore sizes typically 0.01-0.1 µm to remove suspended 
solids, colloids, bacteria, and viruses. This significantly reduces turbidity and the Silt Density Index (SDI) 
of the feedwater. Subsequently, Reverse Osmosis (RO) utilizes semi-permeable membranes with much 
finer pores (<0.001 µm) and applied pressure exceeding osmotic pressure to reject dissolved salts, ions, 
and low molecular weight organic molecules. The process requires significant applied pressure, 
substantially exceeding the osmotic pressure of the feedwater, to force water molecules across the 
membrane while rejecting dissolved salts, multivalent ions, and most organic contaminants. The UF 
permeate becomes the RO feed, protecting the RO membranes from fouling and scaling, thereby 
ensuring high rejection rates and producing high purity permeate for reuse or discharge.RO systems are 
typically designed with multiple pressure vessels in series (stages) and/or parallel arrays to optimize 
permeate recovery and minimize concentrate volume. Anti-scalant chemicals are commonly dosed 
upstream of the RO to inhibit precipitation of sparingly soluble salts like calcium carbonate, calcium 
sulfate, and silica on the membrane surface. Monitoring includes feed pressure, permeate pressure, 
concentrate pressure, permeate flow, concentrate flow, and conductivity/TDS of the feed, permeate, 
and concentrate streams to assess salt rejection and recovery rate. Membrane cleaning-in-place (CIP) 
with specialized chemicals (e.g., acidic or alkaline cleaners) is performed to remove fouling and scaling 
and restore performance. Permeate quality is critical and assessed against specific water quality 
requirements for the intended reuse application or discharge standards. The RO reject water utilized for 
purposes including irrigation and cleaning, while the treated water is used in the processing stages , 
especially for operations where water quality is less critical. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .12 

 

 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .13 

RO Treatment Steps 

Following treatment steps are 
envisaged in the RO process; 

a) Pressure sand filtration,  

b) Dechlorination 

c) Micron filtration 

d) Antiscalant dosing 

e) RO-stage-1 

f) RO-stage-2 

g) Degasser tower 

h) RO product water storage and distribution  

Description 

The treated water from biological section after passing through resin filters is collected in the resin filter 
storage tank and is drawn by centrifugal pumps and is passed through Pressure sand filters to remove 
any possible suspended solids formed due to the addition of sodium hypochlorite in the resin filter 
storage tank (pretreatment section). The filtered Water is collected in a sump, from where this water is 
pumped to a set of cartridge filters loaded with 5-micron (nominal rating) polypropylene fiber, 
honeycomb type cartridge filter elements. Also there exists two stages of filtration prior to feeding the 
RO membranes. The two stages of filtration comprises of a coarse. sand filtration followed by the fine 
filtration through 5 microns cartridge filter elements. These ensure the removal of any fine particles of 
less than 5 microns and further reduce the Silt Density Index. 

The RO membranes shall be standard 8-inch spiral wound polyamide membranes with FRP Pressure 
vessels suitably selected to withstand maximum operating pressure with adequate safety factor. The RO 
permeate is then passed through a degasser tower to strip off the carbon di oxide gas, the pH is 
adjusted by suitable addition of alkali and the permeate stored in the permeate storage tank. A set of 
pumps deliver the recovered water to the industries through the recovered water transmission system. 

 

 

 

 

Simplified flow diagram of the evaporator  
(operating temperature 55 deg. C) 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .14 

Effluent Treatment units of Mangalam  CETP 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .15 

Treatment Units and Adequacy Details of 100% Flow 

Sr. NO Components Name Specification Nos 
Design 
Capacity 

Required Capacity 
For 100% 

Adequacy 
100% 

1 Collection Tank 1 5.9m D X 7.50m 1 205 KL 135 KL Adequate 

2 Storage And 
Homogenizing Tank 

10.40Wm X 59.0Lmx6.0 LD 
1 

3681KL Designed For 100% Adequate 

3 Bar Screen And 
Rotating Brush Screen 

Clean Operation Space-40 Mm 
And Clear Opening Dia 3.0mm 

1 
200KL/Hr 135 KL Adequate 

4 Neutralization Tank 59 Cu.M 1 59 KL 41 KL Adequate 

5 Distribution Tank 240 Cu.M 1 240 KL 135 KL Adequate 

6 Biological Oxidation 
Tank 

18.5m W X 59.0m L X 6.0m LD 
1 

6549KL Designed For 100% Adequate 

7 Sedimentation Feed 
Tank 

95 Cu.M 
1 

95 KL Designed For 100% Adequate 

8 Secondary Clarifier 27.0m D X 3.0 LD 1 1716 KL Designed For 100% Adequate 

9 Sludge Return Sump 42 Cu.M 1 49 KL Designed For 100% Adequate 

10 Sludge Thickener 4.0 M Dia X 3.0 M LD 1 38 KL Designed For 100% Adequate 

11 Chlorination Contact 
Tank 

12 M L X 5.0 M W X 5.0 M H 
1 

300 KL 135 KL Adequate 

12 Filter Press 10 KL + 10 KL 2 20 KL Designed For 100% Adequate 

13 Treated Water Storage 
Tank 

16.5 M L X4.0 M W X 6.0 M LD 
1 

396 KL Designed For 100% Adequate 

14 Sand Filter 3.0 M Dia X 3.0 HOS 3 X 
7 
OKL 

210 KL 135 KL Adequate 

15 Sand Filter Feed Tank 14.5 L X 12.1 W X 6.0 LD 1 1053 KL Designed For 100% Adequate 

16 Micro Filter 33 No's Filter 200 
KL 

200 KL Designed For 100% Adequate 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .16 

17 Micro Filter Feed Tank 16.0 L X 12.1 W X 6.0 LD 1 1162 KL Designed For 100% Adequate 

18 Filtered Water 
Storage(Ro / Feed 
Tank) 

5.5 L X 12.1 W X 6.0 LD 
1 

399 KL Designed For 100% Adequate 

19 Ro/Mcf Feed Tank 8.7 L X 3.25 W X 4.4 LD 1 125 KL 125 KL Adequate 

20 Ro Skid - A & B &C&D 4 BANK 4 
BA 
NK 

4200 KLD 4000 KL Adequate 

21 Ro Permeate Tank 18.0 L X 8.6 W X 4.4 LD 1 681 KL 679 KL Adequate 

22 Ro Reject Tank 5.7 L X 8.6 W X 4.4 LD 1 215 KL Designed For 100% Adequate 

23 Degasser 2.1 M Dia X 2.75 Mht 3 180 KL/Hr 135 KL Adequate 

24 Cip Tank 2000 Ltrs 2 4 KL Designed For 100% Adequate 

25 Cip Tank 5000 Ltrs 3 15 KL Designed For 100% Adequate 

26 Hrscc - I 5m Ø X 4.0m 1 80 KL Designed For 100% Adequate 

27 Pt Micro Filteration  
System 

33 ELEMENTS 
1 

200 KL Designed For 100% Adequate 

28 Reject Ro /Hp 10.0 L X 7.5 W X 1 195 KL Designed For 100% Adequate. 
 

Mf Feed Tank-1 2.6 Ht  
   

29 Mf Feed Tank-2 6.3m X 5.3m X 1.5m +.02m FB 1 50 KL Designed For 100% Adequate. 

30 Reject Ro Mf 10 ELEMENTS 1 850 KLD 800 KL Adequate. 

31 Hp Ro System 75 ELEMENTS 1 900 KL 800 KL Adequate. 

32 Hp Ro Feed Tank 8.2m X 5.3m X 3.0m +0.2m FB 1 130 KL Designed For 100% Adequate. 

33 Hp Ro Reject 
Tank(Brine)/Mee-I 
Feed 

10.0 M X 4.0m X 2.6 Mht 
1 

100 KL 100 KL Adequate. 

34 Condensate Tank 5.0 L X 1.85 W X 2.6 Ht 1 25 KL 25 KL Adequate. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .17 

35 Hrscc-Ii 18m ØX4.5 LD 1 1145 KL 545 KL Adequate. 

36 Hrscc - Ii Sludge Well 2.80 M Dia X 6.50 MLD 1 40 KL Designed For 100% Adequate. 

37 Chemical Preparation 2.0 m l x 2.0 m x 2.5 m 
6 

10 KL 
NO's 

Designed For 100% Adequate. 

38 Solar Pan 1230 m2 1 4.9KL OPTIONAL Adequate 

39 Mixied Salt Storage 
Yard 

31m lx12.3mx4.6m 
1 

381 M2 Designed For 100% Adequate 

40 Salt And Sludge 
Storage Yard 

55.0m x 12.3m x 4.6m 
1 

676 M2 Designed For 100% Adequate 

41 Sludge Drying Bed ..... 1 180 M2 Designed For 100% Adequate 

42 Mee-I Ff ---- 1 240 KLD 180 KLD Adequate. 

43 Mee Fc Feed Tank 6.0m x 4.6m x 5.6m 155 
KL 

Designed 
For 100% 

Adequate. 

44 Forced Circulation 
Evaporator 

----- 
1 

80 KLD 63 KLD Adequate. 

45 Pusher Centrifuge ----- 
1 

1120 
Kg/Hr Salt 

Designed For 100% Adequate. 

46 Atfd ----- 
1 

200 Kg/Hr 
Salt 

Designed For 100% Adequate. 

47 Boiler-1&2 
 

1 
3 Ton+6 
Ton 

Designed For 100% Adequate. 

48 Hp Ro Concentration 
Tank 

15m x 5.5m x 1.3m 
2 

107 KL 107 KL Adequate 

49 Atfd Feed Tank 5.0m x 5.0m x 2.5m 1 62 KL 62 KL Adequate 

50 Decander ----- 1 30KL 20KL Adequate 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .18 

Characteristics of samples collected from different units of the Mangalam CETP  

Sr.NO PARAMETERS UNITS 1 
Equalization 
Tank 

2 
Biological 
Tank 

3  
Bio Sludge 
Recirculation 

4 
2°Clarifier 
Outlet 

5 
Chlorination 
Outlet 

6 PSF 
Outlet 

7 PT MF 
Feed 

8 PT MF 
Product/ 
RO Feed 

9 RO 
Permeate 

10 RO 
Reject 

1 pH 
 

7.4 8.1 8.1 7.9 7.7 7.7 7.3 7.2 7.9 7.2 

2 EC μS/cm 11900 12400 11700 12100 11500 11900 12400 11100 1090 68000 

3 Total solids mg/L 11733 15300 16500 11666 10800 11500 10966 10600 867 74833 

4 TDS mg/L 10513 10860 8580 10226 9960 10220 10186 9640 807 46100 

5 TSS mg/L 1220 4440 7920 1440 840 880 780 120 NIL 980 

6 B.O.D mg/L 288 400 405 149 152 116 327 83 15 448 

7 C.O.D mg/L 1031 3928 6428 309 532 246 2896 214 86 1242 

8 

Color (436 nm) m⁻¹ 4 4.75 3.45 3.96 1.01 1.5 1.43 1.21 0 1.4 

Color (526 nm) m⁻¹ 5 4.8 3.15 3.95 1.09 1.05 5.3 3.73 0 4.92 

Color (620 nm m⁻¹ 5 5.01 3.61 4.22 1.11 1.2 8.83 23.2 0 4.98 

9 Total Hardness mg/L 
CaCO₃ 

200 81 130 235 107 662 122 191 20 341 

10 Calcium 
Hardness 

mg/L 
CaCO₃ 

90 32 56 48 64 72 72 144 15 168 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .19 

11 Magnesium 
Hardness 

mg/L 
CaCO₃ 

110 49 74 187 43 590 50 47 5 173 

12 Chlorides mg/L 1865 1383 1255 1227 1281 1245 1231 1201 37 4420 

13 Sulphates mg/L 5128 5271 4714 4950 5301 5430 5290 5070 300 25071 